OPTIMA

110 BUGGY RADIO CONTROL OFF ROADRACECAR
INSTRUCTION MANUAL
HHAL /AR RS

XERICCDFHABZR BHRAICBEDTRICEBEL TS WL,
Before beginning assembly, please read these instructions thoroughly.

4 )

OFIRISHIITIRICHAL THDE T, XV TFVAP/IN—Y DD OA VT FHYRAPN—YIHET ZRE. EXPHREES SBNELS
SEILLTREWV, XV THYAPEITORENLGAIE, BBV ICREMIFTREW,
DIRFEES U BEHI-—F—BHEZTREVGDLEIZE W, ,
@ Take care not to lose parts or screws etc. when performing

maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly. P gp

Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

.

J
HRBRBRDD, FERLAREZEET 2HBEDNH D FT, *Specifications are subject to change without prior notice! (1)
© Copyright 2021 KYOSHO CORPORATION / St i ix s No. 30622

30622-MMO01



fthicZ % Z 540/ ITEMS REQUIRED FOR OPERATION

HICTIcnELGTIER

Tools required EAT 3 TEOMEVICE, +EBLTIREEL,
:1% CAUTION: Handle tools carefully!
P

*v MEA-TL3BIE ] [ —mewnTE ] FoEYY—
TOOLS INCLUDED L Tools ACCESSORIES

WAL YF WoT128RE) /0T129R @ WSIARVF W BEEEER mxTavy
Hex Wrenches VEDYIYY = Needle Nose Plier Instant Glue Thread lock
Shock Wrench —— =7 <]

: —<'0 =
| PAVASS
ﬁ ﬁ ( Scissors '
@ ~— W-v/\—

Wire Cutters
mtELUF ®

Cross Wrench

M No.36219 / 36219P
SPHFAT7TYI)—T—
SP KNIFE EDGE REAMER

—1[ & [

— I

TIUIHOARET, BE#E ~15mmD
NHIIHTEBTETY,

No need to pre-drill!

Drills neat 1 ~ 15mm holes directly!

WAy ER—F147

@ Sharp Hobby Knife

WIATARSAN—

Flat Head Driver
oo e )

W ER
WOT128R@)/ 0T129R@ '
oS 47 Paint
SavoLoF & me et o
Shock Wrench weezers ORT 1 DREITIF
RUA—RRA B
ZERHBBETT,
Wiy @For painting the body,
Sandpaper P24 use polycarbonate
0 paints for models!
®000000000000000000000000000000 8
<, S » o N ~ — =% o
Zf‘\7 /7\_/[/1 'U_'—/'J'\1 ESC(AE—FIOV K EI—7—.) JEIGERGHE (T70OR) BRECEDY—R - Sl 7Y THA X
Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller). \ Suitable servos, receiver, battery & electric speed controller
O D+ y MTk2F + Y RIH—RIESCHOTORPRETT, L B-SEL mY—R
@This kit requires a 2 channel radio control set with 1 servo and 1ESC. Transmitter Servo
O OKDERNE. TOKIMAROTBEESE LT L, No 82273
@For more information on the transmitter, kindly refer to the H— R KS-5031-09MW
instruction manual of the transmitter. SERVO
\
18~21m \/
L . o 38~42mm
W ETRNY T — H=E
3 Battery Battery Charger mr7>7
TS\ FU—ICEL R Electric speed
fERLTLEE, controller
Use the suitable battery charger
for your battery.
GAB4201.GAB1202PE FTEJ B iHma 4.
FNEHHE < T28HGACO100 Gens ace
No. 71322 KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH /X 7 1) — LiPo/\w T ) =T 0702 —% 59 E/H
KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH Battery L C</ZELY,
No. 71324 KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH /X 71 ) — Always use battery protector =t
KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH Battery = GACO0100 Gens ace LiPo battery W == ’
No. GAB4201  Gensace LiPo 4000 & kL-— /W% (45C/7.4V) protector when charging GAB4201 or Receiver
Gens ace LiPo 4000 Straight Pack (45C/7.4V) GAB1202P. No.82135
Syncro KR-331
BE—4%2— ESCRE—FKarvtOo—5-) S{EH (Han)
Motor / Electric speed controller Receiver
- - No.82146 T
722 E—%3— Brushed Motor 722 L AE—4S— Brushless Motor Syncro KRG-331 48mm
Tv A OfRER (B5)
No.37021 No.82245 No.37032 No.37051B Receiver
Le Mans E—%2— REAE—F/N\TX IV 240S TSV LA LR 2408 ESC
(F752-302—>) KA060-91W 75 E—42—F £—%— 155T/AWDFA (60A/MAX13.5%—2/) N
Le Mans MOTOR Bh7KESC 60A ST5% LLE MANS 240S LE MANS 240S ESC /N7l
(Brushed/30Turn) KYOSHO SPEED HOUSE Brushless Motor 15.5T  (60A/MAX13.5Turn) Battery
KA060-91W Brushed WP A MAX
ESC 60A S-plug 25mm
N 7% ": N \ AN i MAX
N [ \\ - g ) 50mm < 90~140mm
%7 L 170-210mm
- J




$H37 THIM;E= / BEFORE YOU BEGIN

HIZTORICTROZ EISERLTLLEE W,
O DFHREZERFidr. WEZEET B,
@+ N DABZHNL DD,

KH—AR. TEDNH W E LS, BELRHD

'E&’EEEZJ\‘ HHI1—T—\s=E ) FTTER
[ AN
O N EGROELY A REMHEZ LKL SICT 2.
MzESE(C L THE LGN SHEIITS,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s construction.
@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

Fvu TR BPREINMES EXVPIWIEERNE A > TWEY,, SAZFICRETRNG D XIOTHEZL THSMHEIITT

<IEEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams

on the left side in each assembly step.

@/ |\ERE DY X6 / OTHER HARDWARE

3x10mm £X 3x12mm Y EX 3mm vy —-Fvk E2 EUVT

Screw F/H Screw Washer * Nut E-ring

Ot== = O3 @0 &= 90 @]

| 12mm
I

@ X DTESE / SCREWS

EX FrvTER HYIER v hEX
Screw Cap Screw Flat Head (F/H) Screw Set Screw
Ol Ol  ()mm om
mE D5

Explanation of the part number HHIT T

Assembly Instruction

SUF—[TIAFvIIN—Y DR
Part number of plastic parts with a runner.

0T267

4.8mm R—JL 5x10mm 77>
Ball Ball Bearing
5mm

10mm

REZN—YHEYFENTWERE
Part number by which different
parts are set selling.

| T

0T2670@

Servo Saver Tube
Y—Rt—N\—Fa—7

0OT267H

0T1267

OT267@
Servo Saver Spring
H—RE—N\=RTV>T

Servo Saver Set
H—Rte—/N\—tvh

/—OT2670

FRP/N\—YDiINT
Prepare for FRP parts

FRP/S—Y DfIEZ ¥ XU EHNF L CBREER CRELE J,

oT2670®
Servo Saver Nut
H—Rt—/\—Fvh

0T267
Servo Saver Set
P—REe—N"—tvh

WHE 2 Lightly file the edges of the FRP parts and apply light coat of Instant glue.

Sandpaper

P240 =

8 8 8 o %) 012630 x1
5 o o Rear Shock Tower

UvavsaT—
[ o
O% [} o &O
0T263@ x1 °? 2°  om230x1
Front Shock Tower ° ° Rear Upper Rod Mount
JOvhravyrT— XY ) v 7y N—OvRTIvk

0T2620 x1

Upper deck
TYIN=TuE




0., ©(m ©)m R ©m Ol

0T2560 x8
Set Screw M3x3  1-S13005H x3 1-S32606H x9 Cap Screw(M210 OT2710 x11 96641x3
Tukex Button Screw(Hex/M3x5)  Flat Head Sorew (M2.6x6)  £3P Scren/(M2x10) TP Flat Head Screw (M3x6) 3x5mm Shim (0.2mm)
REVER HSER TPHSER o
1-S54004 x2 @[II § I[ @[ 96642 |X2
Set Screw Mdx4  1-S13008H x17 1-S32608H x5 2:3220:8\,\2:/'3)(1 8) 1-S33010TPH x17 4x6mm Shim (0.3mm)
tyhER Button Screw(Hex/M3xg) ~ Flat Head Screw (M2.6x8) ip /;te 2 TP Flat Head Screw (M3x10) N
REVER FIER TPHSER |l
1-N3024 x4 @ ]I § [ @ [I:Ill @ [ 96643 x2
Nut(M3x2.4) 1-813012H x4 1-S33006H x9 1-823006F x2 1-833015TPH x5 5x7mm Shim(0.3mm)
Fok Button Screw(Hex/M3x12)  Flat Head Screw(M3x6) Cap Screw(M3x6/Flanged) TP Flat Head Screw (M3x15) DN
REVER FSER FryTCR(TSIM) TPHZER

1-N3033N x1 @ A @[)]]mmmm ) 1-W300805 x8
N ' 1-S33020TPH x2 Washer(M3x8x0.5)

E-H/tiMﬁﬁflSl Nylon oT2710 x2 1-S33012H x6 -Tr;ﬁ';laé ‘;ead Screw (M3x20) T

Button Screw(Hex/M3x30) Flat Head Screw(M3x12)

REVER HYIEX @

I @[)]mﬂ]mmmm

()] OWJL
1-N4056FN x5 OT271® x1 1-S33015H x12 Flange BH TP Screw (M3x10) 0T2220 x4
Nut(M4x5.6) Flanged Nylon  Flat Head Screw(M3x35) Flat Head Screw(M3x15) ~ TP7ZYIREZER Waher (5x12x0.15)
Fyk 7509 F40Y TIER PIER TvVr—
OlI— |‘mu||mmuu|||mm||||umu||||umm|||umm|||uum||||mm|||m @[)mﬂmmmﬂ]ﬂmmmm @Dﬂ]ﬂﬂﬂ] @
0OT2310 x4 OT2710 x2 1-S33018H x4 1-S34010H x2 1-E030 x3 1-E025 x22
Screw Pin (2x11xM4) Flat Head Screw(M3x45) Flat Head Screw(M3x18) Flat Head Screw(M4x10) E-Ring(E3.0)  E-Ring(E2.5)
A7)1—E> HIEX H#IEX HIEX EV>T EV>T

Rubber Parts, ETC / S51\—/\—Y. ZDfth

Ol ©ll S

ORG04SSBK x6

- UT019x2
8}?;”,3(334/ Black) Flange Metal 3x6mm
TSUIARI o
OTT244MO x4
o ) Inner Sponge
AF—2FY
ORGO3 x8 0T223 x2
0-Ring(P3/Orange) BRGO013 x2 Diff Gasket
ovvy Shield Bearing (4x7x2.5)  F7 424wk
= VRRT TG
012700 x3 @ :l I OTT244M@ x4
O-Ring SS-030 Black Block Tire 50x83x36mm M
oUxy BRG003 x1 TOveRAY
Shield Bearing(4x8x3) I
= IVRRT) > I o -
L —F
072220 x4 @ :l |
O-Ring (S05 4.5x1.5) 0T253 x4 012700 x1
V¥ BRG002 x2 u Shock Gasket 12mm Rubber Seal——— 1
Shield Bearing(5x8x2.5) ~ OT2590 x2 23V IHRY SN——)U Lt =
T=IVRRT YT Slipper Pad
FORMASIANI N @ @ z
SIL0200 x1 96441B x1
Silicone OIL #200 ~ 92638 x3 Sponge Tape
OTW1300Q x4 SYAVAAIL Snap Pin 6mm ARVIF-T
Adijuster O-Ring EEGISOE: X9 (Extoxd) RFvTEY
TIRRE—0UYT ield Bearing(5x10x:
S VRRTUY e 5C246 2
Battery Strap (16x200mm)
@ Q NyF)—ZR5wT
0T2700 x1
BRGO014 x4 BRG006 x1 Sponge Seal :
Shield Bearing(10x15x4) ~ Shield Bearing(6x12x4) zK>>v—)b 1
= VRRTYY = IURRTYZY
e

Al

&
OT260 x1
1708B x1 Grease Low Friction Belt
Antenna pipe SR aO—2Y723avANbk
TOTFINAT




Metal Parts / »%)Vix—Y

o
@C@ OT2240 x4
4.8mmxM2.6 Ball Nut =~
e ] —
@O 072220 x2

Bevel Shaft
WO0201 x16 ANV v T b
5.8 Steel Ball
ZF—IVR—)L @D
@q 0T258@ x1

Belt Tensioner Shaft
UTO017 x8 NIVbTFroat—ovTh
M3x6°Tapered Washer

T=IN=T v —

od

0T2670 x1

OT212 x4
King Pin Flange Pipe Servo Saver Nut
FOCEVTIIIINAT H—Rt—/N\—Fw

Ql

OTW128-01@ x2

OT2570 x1
O,T2569 x1 Counter Gear
Diff Gear 53T A A—F
TIFY

0000000 1 [[] []]

Steering Linkage Rod M2.6x36mm SUS Shaft 3x54mm

ARFTIII =IOy R HZIv TR

OO0 R0 i I

0T2340 x4 OT2650 x 2

Tie Rod M3x38mm SUS Shaft 3x58mm

sAavk HRIwTh

(L 1 0 T

0T2340 x2 |:

Tie Rod M3x50mm OT248 x2 OT249 x2

Z40v R Flange Shaft 3x26mm Flange Shaft 3x30mm
TIIIYTE TIVIIYTE

[l

T T

0T2620 x2 0T258@ x1
Upper Deck Post Main Gear Shaft
TYIN—TvFRR AAVFIYTH

\
UT012 x2

Servo Saver Shaft
Y—REe—N—v 7+

OTW128-010/0TW129-01Q x4

0T1267@ x1
Servo Saver Tube
Y—Rte—N\—Fa1—7

0T2590 x1
Slipper Spring
2y IN=Z TG

Rear Shock Spring Medium Gold

OTW1230 x2 OTW124@ x2
Front Shock Spring Medium Gold
E=pA v M2/ YYRFIY

0T257@ x1
Final Pinion Gear
T7AFIVEZFVFv

0T2220 x4 072220 x4 0T257@ x1 0T259@ x2
Diff Bevel Gear13T Diff Bevel Gear10T Counter Gear Crip  Slipper Plate
FINNILFY TINIVFY AIVE—=FY o)y T R)yIN=TL—hk

Shock Case S Seal Cartridge (1 mm
Squhh—2S —=IVh—hr)vY 07239 x2
Front Shock Shaft 0OT267@ x1
e bravsiy 7k Servo Saver Spring
@ H— R —N—R TS
(I JIIID
OT240 x2
OTW129-010 x2 OTW1300 x4
Ox W1300 Rear Shock Shaft 0T2240 x4
Shock Case L Spring Adjuster PR SNC N Diff Shaft
Yayslr—2AL ZTUSE T R~ vAVTINT by j'j N

Ol

012580 x1
Shaft Collar 5x7x2.7mm
v ThHS—

Ol

0T258@ x1
Shaft Collar 5x7x3.7mm
v ThHS—

0T2310 x4
Drive Washer
RSATTvv—

1]

| T

0T229 x2
Front Wheel Shaft
OV ERA—=ILIv T

OT230 x2

Rear Wheel Shaft
DY RA—=ILv Tk

OT272 x4
Swing Shaft B
RAVTI¥T B PNGS4825 x1
Pinion Gear (25T)
E-FrFv
nC 0)
L R
N OT211@ x1 OT2110 x1
Knuckle Arm L Knuckle Arm R
FY VT~ L O Q FYIIVT—LR

FRP Parts / FRP /\—Y

012620 x1
Upper deck
TYIN=TuE

072630 x1 0T2630@ x1
Front Shock Tower Rear Upper Rod Mount
JOYbhravyrT— Y7y IN—ay Rk
S 3
0T2630 x1 ()
Rear Shock Tower

IYoavy27—




Metal Parts / »%)Vix—Y

0T261 x1

Chassis
Soy—

0T264@ x1 0T264® x1 0T1264@ x1 0T2640 x1
Front Sus Plate Rear Sus Plate Rear Side plate L Motor Plate
ZavbFRTL—b Y2 TL—b YV HARTL—kL E—42—T7L—h

Plastic Parts, ETC / 7S5 AF v I\—Y

/o 2\
)
S/
¢

0T256@ x1 012560 x2 0T2560 x2
Diff Case Pulley Case 32T  Pulley Guide
TIT—A T=U—r—x T=U=AAR

-/

OT210BK x2

Shock Plastic Parts
PEN S IA T

UM564-82 x1 OTH246W x4
Spur Gear(48P-82T) 8SP Wheel 50mm (White)
AIN—FF 8SP 7RA—)L50mm (RTA )

OT267 x1 ‘

S S Set
5.8mm Ball End He—r\fjgti\ﬁr—-gv N\
RAVTVR -

0T204 x1

Hub Carrier
OT209 x2 INTELYT
Shock Piston
avyERRY

OT201HB x2
Hard Sus Arm
N—RYRT7—Ls




Plastic Parts, ETC / 7S XFvoI\—Y

0T269 x1
Belt Cover Set
NIV AN—ty b

OT266 x1
Mount Set

OT268 x1
Wing Stay & Bumper Set
DA VGRT—&INVIN—t Y b

OT252W x1

OT255 x1
Gear box Wing (White)
FrRYIZ DAY (RTAH)




JavhrIxy
Front Diff Gear

Plastic
BAG

o—
07224 ®
Pin 2x7mm

0T222 @
5x12x0.15

07222 0®
O-Ring (S05 4.5x1.5)

JUR
Grease

L’ Grease
Fett Graisse SU=X

gorEEE (1N
Front Diff Do not over tighten!
%/ @ﬂ @ 0T256 © HEX Wrench
“«§ 1-W300805 M2x10mm 1.5mm
M3x8x0.5
0T222
072220 e

072220

ey

07224 ®

>

07222 ®

)

07224 ©

\ﬁ’

FHicEhET 7RDEIFE) A A)15000~
30000lXHIELTLE T,

Use Silicon Oil 5000 — 30000 (sold separately) to
your preferred setting.

R oaEa
Rear Diff Gear

1-W300805

072220

FFTavin—y
Option Parts

OoTW101

O-Ring (S05 4.5x1.5)

Two required per car
18I2ELE

Ball Diff ( for Belt Drive / OPTIMA)
R—=IVTITNIVNRSATRIAZTTA)

0T256 @
M2x10mm

Y1l

©

1-W300805
M3x8x0.5

01222
07222 @ 6

07222 ©

TTOT256 @




AL EY

Main Gear a
0T258 © /
07258 @
5x7x3.7mm
BRG002
~ 5x8x2.5mm
N o> / BRG002
BIRHEEAICERELES, DT EEE S & 5x8x2.5mm
Attach with small amount of super glue. I
07257 @
21T
)
0T266 P
oT266 @ —
.
FrRyIR P N
Gear Box

5x10x4mm

0T258 @

25

HEX Wrench
2.5mm

e N
n NOMEZEEDESICEDEET,

See hole direction

N

6x12x14mm

0T257 @

01255 H

)

HEX Wrench
2.0mm @ 9
1-S32606H
M2.6x6mm

1-W300805

i@ﬁﬂ}
BRGO13
4x7x2.5mm

prset
/

1-S32606H
M2.6x6mm

&

BRG014
10x15x4mm

FTavin—y
Option Parts

OTW140

1-S13008H
M3x8mm

HD Mid Gear (OPTIMA Mid)
HD S FF¥ (#TT4TZIVE)




FYRYIR
Gear Box ROMEICEHhEET.
Line up as shown in the figure

1-S33020TPH
M3x20mm

VEDVREMTIET,
Apply small amount of grease.

Rear Diff

JUR
Grease

FYRvIR
Gear Box

xIOvIRIEERLEY, (BIFEY)
Use Thread lock (Sold separately)
07264 @

2]
@

M3x45mm

F7Tavin—-y

Option Parts
oT264 Q/
\IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIlIIIIIIIII" @ 9
. ) oT271®
3 Aluminum
\U: FIL=8Y M3x35mm
CNC Motor Plate (Gunmetal/OPTIMA Mid)
CNCE—%2—TL—b

10




AIN—FF
Spur Gear

Ol Ol

96643 0T258 ®
5x7x0.3mm 5X7x2.7mm

FToavin—y
Option Parts

Dual Slipper Sheet (White/RB5)
TaTIVAYYIN—>—ETA MRB5)

& 7
\) S/« ;259 °

AIN=FER) yIN—I\y FEFIHEHFEDEET,
Align slipper pad with spur gear first.

UM564-82

& T / 82T
— NI

E\om&q o)
|

Tweezers {} O\T259 o E>
mEaheEEd,

Match surface
[

0T259@

cE

l ——0T2590©

(C‘!jl/omw

=

D

N /
UM564-82 @ @\

0T2%0 0 0T259 @

ﬂva‘y’wv—
Shock Tower

1-S13012H
M3x12mm

N
SR EFRPAIEICEMLE T,
Apply glue on the edge of FRP.

Refer to page 3.
IR—VEBE

1-N3024

e
&
8

mmmmmmm:" 1-N4056FN
1-S23018 @ Nylon N
M3x18mm @

“ v 7 b OEETHEDAHKET,

Tighten to face of shaft.

Cross Wrench
7mm

ut M4

HEX Wrench

1




ﬂ~‘/3 yRT—
Shock Tower

BRG014
10x15x4mm

oT255

Front Diff

> BRGO14

10x15x4mm

.2

| }©) &
®Od \

1-N3024
Nut M3 1-S23018

M3x18mm
T
oY
0T2630@—_

N
1-S13008H B AR ZFRPAIEICEHRLE T,
M3x8mm Apply glue on the edge of FRP.

Refer to page 3.
IN—VEBER

b5 0% %
Main Chassis

1-S33010TPH
M3x10mm

1-S33015TPH
M3x15mm

1-S33010TPH
M3x10mm

FODRETE!
Important ! Note screws length!

1-S33010TPH
M3x10mm

12




01270 ®

NIV hAIN—
Belt Cover

11

et
Bl=H

Sponge Seal
ARYIT—)b

ARV V=N FLTREZADEET,

Cut the sponge seal to fit the groove.

01270 ®

Do not break off. Please use hobby knife

or wire cutter.

FTISThy2—THIVBL TS,

J

-

7266 E1

O

Direction!

Note

1-S33010TPH
M3x10mm

0

AN

I
&
oT2710©

M3x6mm

\-
SR m

\ YA

TYIN—TyFITVb

Upper Deck Mount

12

€T/

Use Thread lock (Sold separately) g

FIOv7EEERLET, (BI5EY) (I

M3x6mm “

1-S33006H

13



EBT'"//\“—?-‘"/#?-?‘/F
Upper Deck Mount

O (o)

1-S33010TPH

M3x10mm
FTaviNn—y
Option Parts
OTW144
s Aluminum
TV
)
CNC Deck Mount (OPTIMA Mid)
CNCTYvFTIUVE

0T229

12
)

I

|
- @@'«?: N
o

5x10x4mm

FTavin—v
Option Parts

ﬁomm (]
/

2x11xM4mm

072310 + @
BETEE! N
Note Direction! /

Right

Needs 2 sets per car. Spacer is required .
18122y MAE, AN——ZIREMEICANE T,

[EIm:r/ MIRRYaY
Front Suspension

o Jm

Front Wheel Shaft

o211 0

R

01212

Universal Swing Shaft (Optima)

AZIN-BIWRLTDv T (FTT74%)

1-S13008H

9 n xIOvIREFERLEY, (BIFEY)
Use Thread lock (Sold separately)

©

/g -513008H
M3x8mm

0oT2310
2x11xM4mm

M3x8mm~—~__ 5

0T212

5x10x4mm

1-S13008H

BRGOO1 N
5x10x4mm Bl
- 072310
01204 H BECEE!

Note Direction!

M3x8mm
IOy 7REFERLET, (BIFEY)
Use Thread lock (Sold separately) \"—

14




m7nyl~b‘x/\°y~>a>
Front Suspension

1-S33010TPH
M3x10mm

(KISR0 Y I ARCRRARAY
07234 O
M3x38mm

[E] | 22.5mm |
CT9 | mmm-@

FTaviN—y

Option Parts

X2pcs
Titanium Adjust Rod 38mm
FRVTIvAROY R 38mm

Light Weight

BE

x5pcs

5.8mm Hard Ball
5.8mm /\—RR—)b

15




7|:r/|~+7:</\°>~>a>
Front Suspension AEIEE!

Note Direction!

O

uTo17 1-S33015H
M3x6mm M3x15mm

1-S33015H

M3x15mm

1-N3033N

Nylon Nut M3 uTo17
M3x6mm

= 1.533015H
M3x15mm

0T268

FTavin—y
Option Parts

x10pcs

M3x6 Tapered Washer (Blue)
T—=IN=vv—(TIL—)

9@ 1-S33015TPH
M3x15mm

m Y H AR Y3y
Rear Suspension
% 7230 0704 5]
([

ﬁomm (]
ﬁ / 2x11xMdmm \@

BRGO001
5x10x4mm

072310
2x11xM4mm

BRGO001

012310 ¢ 5x10x4mm
/ 0OT230
FTaviN—y
Option Parts
BRGO001
5x10x4mm
o204 Needs 2 sets per car. Spacer is required .
18122ty MAE, AN—T—EEEMBICANET,
D =)\
mre {3 0)
=y
Universal Swing Shaft (Optima) X2pcs

AZN-HBIWRATIv T (FTT743)

16




m YYH AR Y3y
Rear Suspension

Left

01204 B
20 14:025/%

E25 +
O

BE! mECEE
RDLSlcty bLET,

Important ! Note direction.

Set as shown in the figure. 071264 ©

6 (o) (jum

1-S13008H
M3x8mm

F7vav
Option

UYINTb—1>
Rear Toe Angle

BE mEICER
RD&SIcEy LET,

Important ! Note direction.
Set as shown in the figure.

01204 H
20 1-S54004
M4x4mm

m YY YRRy
Rear Suspension

(TR Tt
07234 0O
M3x38mm

LA43

W0201
58 B
- N
[E] | 25.5mm |
@‘i-umuum—muuum-i‘@
\ Y,

FFavin—y

Option Parts

X2pcs

Titanium Adjust Rod 38mm
FRVTIvAROY R 38mm

Light Weight

BE

x5pcs

5.8mm Hard Ball
5.8mm /\—RR—)b

17




AETER!

Note Direction!
uTo17 1-S33015H | § mow%]
M3x6mm < ’\/75""“ M3x6mm

m D HRART Y
Rear Suspension

uT017
M3x6mm

1-S33012H
M3x12mm

6 (jmm

1-S13008H
M3x8mm

1-S33012H
M3x12mm

FFavin—-y

Option Parts Nylon Nut M3

S

x10pcs

M3x6 Tapered Washer (Blue)
T—=IN=Tvv—(TIb—)

RTTITIV =D I
Steering Linkage A7Yav =y

Option Parts

(I

Titanium Adjust Rod 50mm
FRVTIvZ AW F 50mm

x2pcs

Light Weight

BE

x5pcs

5.8mm Hard Ball
5.8mm /\—RHR—)L

[ﬁ] | 33mm |




RFTUSIN =D ey
23 Steering Linkage @Q Obtion Parte BRGOOZ
s
) gaﬂa;szﬁ?g ...

1-W300805 . .
@/MSXBXO.Smm Shield Bearing(5x8x2.5)

1—W300805\ | | I—IVRRTIT
M3x8x0.5mm e5)

C|D /OT267 A ) OTW1 43

@op O onre

| /OT267

1-N3033N S 1-N3033N
Nylon Nut M3 T @
HD ST Link Set (OPTIMA Mid)
@ﬂ] HDSTU 5429k (7747 29 K)
uTo19
M3xémm 07267 El (CIQ)

©)] 4
oT267 H

96641
@[u M3x5x0.2mm = __-o1267H
Vo \I
M3x6mm
=

@ <I’ _UTo19
| &>—96641
@~UTO1 7

©

G

RFTITI =T
Steering Linkage

1-S33015H
M3x15mm

TIIN—Y
Plastic parts

OT255
Gear Box

12,
©

1-S33015H
M3x15mm

® 9 @ 1-S33006H
\= M3x6mm

*oOvJEIEERLE T, (BIFEY)
Use Thread lock (Sold separately) ,”. P

1-N3033N
Nylon Nut M3

19




O o

0T129-01 ®

.@ 07128 ®

avILUF

Shock Wrench % _—

0T128 ©
ALET,
Take off m OT1290
0T128-01 ® .

OT120BK H

0T129®

x2pcs 'S

REETLOMIANET, =
Putin tightly until the end. X/\

0T128-01 ®
0T129-01 ®

Jam

@ 1-S32606H
M2.6x6mm

FTavin—y
Option Parts

Light Weight

BE

x5pcs

5.8mm Hard Ball
5.8mm /\—RR—)b

0T240

v 7 rDEEDEF ChLAHKET,
Stop to face of a step of a shaft.

% @Q

/

0T210BKH @
@U OT21OBI\<E \ é)

ORGO03
P3/Orange
SIL0200 OT209 8 7 9
\ ﬁ/ xepes
ﬁi
2] 9,
W0201
/'/~ ®/ Q OT210BK H ®/5-8
oT209H-—__ /'5 OT210BKH ¢

01209 H

A0
D7 x2pes
s,

FETEE!
EDESNCTZVIBRAICEYET,

Note direction. Flange is on inside. @

| sucone swoex o
#20cst (75wt

SIL0200

20




:/3 ‘y7
Shock S0 7 MR ETRUASRA A (VAR EET,
Insert shaft all the way and remove excess oil.

,4
J )
YavILuF d
Shock Wrench
-,

DAV DETAETH IV ANET,
Fill oil to this line.

28 F
Shock

0oTW124 @ OTW123 @

0T210BK H

I(::\:::i\:f\
N i i
¢ oT210BKH Lo
W\ o

T / { 7/7,/”,:;\,
Ak ~

Mool




arvbkravy

Front Shock

29|

c .

[ c
= 2
D.mu IMJ
- B
il =
M > g
O jud
- fsr) ﬁco
o ©

c = o B
RS z%= c
€8 32 2o
O el
sele)

“Nmy

1-S33015H

M3x15mm

0T210BK H

<
A
Q\‘,\;\x\\\“

=
o

Nylon Nut M3
Do not Over tighten. &=

T EE

0T2108K H

m ‘

AN
¢ W

A "
t J)

y

»

s

c

2

=

3
¥ 5
ng =532 0
85 2§ 2
o N_m,

Do not Over tighten.

@O

1-S33015H
M3x15mm

DY EE

1-N3033N
Nylon Nut
HTEEER A
Do not Over tighten.  AC
r“/ /N
(\) \ 7} 1

E Uvavy
Rear Shock
1-S33015H
M3x15mm

22



ZFTUGH—R
31 Steering Servo ) RFTULTH—RDZ 21— FSIVEREL H—RIBOZY TH —RA— EBUIET,

Make sure Steering servo is in neutral position before installing servo horn.

~
BE! AEITER
Important! Note direction.

A L B
RIESHLET,
Temporary joints ?ﬂgﬂg 9 OT266 H 38-39mm OT266 H
M2.6x6mm B L A

01266 H 39.5-41mm OT266 E/

oT271 0
M3x10mm

4 ™
CRFTVITH—R o \l o167 Hl
D isy) -@ 0
\ Steering Servo 2/ SANWA . JR . KO
01271 @ (Sold separately)
M3x10mm S
N 0T266 H
HITEC
BENFLA
Not Included
N \l oT266 O
Q) FUTABA . KYOSHO
%
N\

0T234 @
M2.6x36mm

"7'//,,,
| |
1O 111 1 Ql’ L '-Ullmml [T '-l

ATTITH—R e et S e 5o
Steering Servo AT TG =R E RGOSRV EFDHET,
Tighten while holding servo down.

oT271 0®
M3x10mm

1-S33010TPH
M3x10mm

23




S c.
= S o
S= “w X £
iR'g S I i
-8 Ub/ £3
o & 2% %m
¥ o SR BE
o3 3N :
[=] n _._._Rt
o 8¢ S MNT
L Q< o N3
v W =5 o 5%
£z P 8% 2 ]
Wmu/m la SW N .%m.
SEgS DY s = ) 8
Omc = m a—'A %
RSN v ] 58 33
3X A :/t Ht o,
HDENS ENES LR 2t
] — R == i
" =
(o}
em m
Awgmm a6
o= 0
o
N~
9 N
T
0
7 \ W
\ N\
X \ A
Ny
L

0T270 $

s

NOh )

\\//4> ﬁ‘"h W’»ﬂﬂfa\, ¢
WLk
@) W
P~

OT270® A

SEITEIMSITET,
Attach first.

7yvIN—TvE

Upper Deck

33

S34010H
M4x10mm

NIV kA=
Belt Cover

S 7S CZ
VRENS

254

©

B
e

34

A4

Sponge Seal
ZRIT—)b

0T270 ®

24



NIVbAN—

S o \»
= %\‘/“J»&,: \

Motor (Sold separately)

E—2—(RFEY)

1-S23006F
M3x6mm

-S32606H
M2.6x6mm

Qe
B

@

=
B

Tighten the screws with one sheet of
paper inserted between both gears.

FYORBITHEIRB DT E@EDLOT

EIELET,

Do not Over tighten.

right
§

1-S53003

HHIEE

1-S32608H
M2.6x8mm

M3x3mm \
e

o
2
©
[

~
-

hs
<
23
% o ©1h
3 [
2= 3
Mag ¥ g8e
J338 K gE
< £ NS ®
m/._me L .c@
N\ © < D 8
N O x °
=2y nHsE
H mah E_.ﬁ.ﬂm I
3 | e H3E T
33 ]
pe h\/r “ T 3 BB
o "5 HEs 3 a3
(] -«

35
36

25




0T270 ®

mxt"— k3> rO—5—
ESC

Sponge Seal
AR IV—Ib

1-S33006H
M3x6mm

Double Sided Sponge Tape

96441B
WEAR YT

itch (Sold separately)

vF (RFEY)

x (Sold separately)

21

Receiver

26



TJAVIIIVE
Wing Mount

(o)

1-S33012H

®

M3x12mm

/M

\

mmm)¢o) €

1-S13012H
M3x12mm

1-S33012H
M3x12mm

1-S13012H
M3x12mm S Q 5 P

Q g 0 FTaviIN=Y

‘ Option Parts

-N3033N
ylon Nut M3

z

2
(o) (I

oT2710 .
M3x30mm 70Ov724v OTT224 HHard

OTW131

D)

X 4pCS Mold Inner Sponge (50mmHard)

E—IVRAF—RK>T (50mm/\—F)

OTH245BK/SC/Y /W

2APOIHBIMANC BRI EY FLET,

/OT244M =] n Set with tire logos on outside.

0T244M O

OTH246W

8Hole Wheel 50 OTH345 5 S
ole Wheel 50mm atin

OTH245 Y Yellow
8 R—IVRA—Ib OTH245 W White

8SP Wheel 50mm
8SP RA—Ib OTH246 Y Yellow

BREER CEELEY,
Attach with super glue.

\

\

|2
UTH002 BK Black
8D Rear Wheel UTH002 SC Satin
8D ¥ RA—Ib UTH002 Y Yellow

27



B4

Tire

4|

1-N4056FN
Nylon Nut M4

N
t
©
o
c
)
&=
o
o

BN
|
<
AY
3
+0 J QO
m
-~
LL
0
<
(=)
<
<
—

%m.
©

s
o
o
<
=
4
<
[
wn
<
=]
s
=
i1
(]
<)
c
]
[V
n
<
X
I
=
=
>
=

4}
3
=
.
wn
&
S
g
=
D
N
N
N
n
<
g
=
z
N
+

1-N4056FN
Nylon Nut M4

Ny7)—

42|

o))

7=

Batery (Sold separately)

INy7)— (Bl

28



Egtrv‘-‘m\y FoARAE
Body Cut and Paint

AV ERURTAICVERITET,
Cut and make holes in the body

Cut
% YWEWE Y

0TB250 ©

Cut
VD) OESCE

Antenna hole
7T RO

Cut
YWERIE S

Cut
% PWEE Y

BRI FHRITHPETNhZE

HOET,
RRAFVTY—FCRERAIDSIRAF I LET, Before painting, use a neutral

detergent to remove any oil

residues and dirt.

RUA—RRA ARTL—TEELET,
Paint with polycarbonate spray.

0TB250 ®

| =

30622_WM1_1 OPTIMA MID
KYOSHO CORPORATION PRINTED IN TAIWAN




m/'ﬁ?»r?t—)b

Body Decal
BEE R TARADOFREC )L —bEIEDLET, HHOPHESR BT T RTERT Y H—DMEZFSL TS L AIERDD LB VT,
After painting, remove the protective film from the body shell. K KAEREGDSRTYH—EBEEEET,

We recommend to use dish detergent to fix the position of the decals. Add few drops of

detergent to water and apply between the decal and body, then position the location. Make
sure that there is no air left between the decal and body when applying.

EEIETHBERAL—RITE EHVET,
Follow the numbers in order when applying for best result.

OT252W

© @

|

XA N3O
QU
SNNW N

aiSI

N LSAS
DISN3IAdSN
d3dns
4d
)¢
dVOLOW SNIDVA

SNNW 3N 49 a3damod

LSAS @ISNE:IS@ d3d

]
I

L/R® LRO LROP LR

0TB250 ® 0TB250 @

SUPER SUSPENSION SYSTEM SA IPER|[SAND SUPER [uTalw| 2 T=
4WD OFF-ROAD RACER N = T
POWERED by LE MANS CIEIEH A A
® 0 O

— ESEIEIEN S

ansu
| ?@ L

110BUGGY RADIOCONTROLOFFROADRACECAR| K YOSHO RACING TEAM|
110 BUGGY RADIDCONTROLOFFROADRACECAR | K< YOSHO RACING TEAM|

OPTIMA MID

KYOSHO CORPORATION

KYOSHO RACING TEAM)

4WD OFF-ROADRACER)| (& ™MANS | [KYosHo RACING TEAM
4WD OFF-ROAD RACER

@ 30622 DC1_2

)

'i' aSHO

PRINTED IN TAIWAN

AAIFA 133HM "No4H|

[O tion
jouse

= OPTIMA MID

30622 DC2_2 OPTIMA MID
KYOSHO CORPORATION
PRINTED IN TAIWAN

@ ° @

30




45

RTA
Body

1-S33012
M3x12mm

FFTavin—y

Option Parts

OT252BK/GR/OR/R/Y

Wing ¢
VAT

(‘ fo=)
0T252 BK Black <
0T252 GR Green
0T252 OR Orange ;
0T252RRed

0T252Y Yellow

31




OPTIMA MID SETUP AND MAINTENACE MANUAL

FYLH GEAR RATIO CHART
Gear Ratio Final Ratio Final Ratio
E—2— ETEFRICEDETE AV F Vv EBLTF VI EARLE Y, Pinion Pinion
Adjust gear ratio depending on your motor and track conditions. Standard 82T Standard 82T
20 10.35 29 7.14
21 9.85 30 6.90
HaE 22 9.41 31 6.68
23 9.00 32 6.47
Formula AIN—7 82T 24 8.62 33 6.27
Edd Spur Gear Kit Standard : .
; L= x2.52 sorme o 25 8.28 34 6.09
Final Ratio e
Piﬁon/Gear 26 7.96 35 5.91
27 7.66 36 5.75
28 7.39
)gu 1]~ 08 0TW123
;\3 /k7 SZ j )27 Front Shock Spring Set (S/M/H /2pcs/Optima) @ FRONT SPRING mb
ock >pring TaYavIRTI Tk (SIMHRAIATFAR) S M wan
SILVER BLACK GOLD
0TW1230 0TW1230 | 0TW123@
0TW124
Rear Shock Spring Set (S/M/H /2pcs/Optima) <= REAR SPRING m>
Y3y g2 7)1y b (SIMMHRAIATT4) S M MM MH fsonias
UTWO008
Fine Selection R Shock Spring Set (MM/MH/2pcs/Ultima) SILVER BLACK BLUE YELLOW GOLD
TPARVIVINTYavIATI 5k MWNHN 7IV74R) [ OTW124@ | OTW124@ | UTW008@ | UTWO008® | OTW1240
2avAAIb
Shock QOil ) 5 O
BALY MY T [ 7OV U FCER ATV A1L200, Piston @
)y 7DVOIA—ATIEFIBEEBER MUV AA(IV300—400HERTEE T, Q
Basic setup / Front A / Rear C piston with silicon oil 200. p—
F/R B piston with silicon oil 300 -400 for Hi-traction track. STD %1&"| Front/200 Rear /200
High Traction Front /Rear
300 - 400
AV REE
Wing Adjustment
[ ]12.5mm
0712683
5.0mm
0T268MH
T4 EE % 3ERBE, BiEIC
2ERPEEREETEE T, ® . High
3 wing heights are available, ‘ N )
also forward or back. / (@’ Medium

/7

VAV AEEIREICRETELY,
Wing angle has 3 adjustments
available.

LA

Low

32




TIFAIV
Differential Oil

1FHcEHET 7REDRIFES) VA1 115000~30000L 56 LTWET,
Use Silicon Oil 5000 - 30000 (sold separately) to your preferred setting.

~=IbT7
Ball Differential

Two required per car
18I21EHE

OTW101
Ball Diff ( for Belt Drive / OPTIMA)
R=IVTITNIVNRSATRIATTA)

NIV DiAZEE

Belt Tension Adjustmen e
elt Tension Adjustment NIV ERELET,

Adjust belt tension.

N 1-S13008H
M3x8mm

7Y IN—TvFDOIT
Modified upper deck
ESCHTFHIBIHAIIMILEY,
Modify if ESC needs space. 012620

Upper Deck

TYIN=TuF

NIV AN—BIHFROFEE
Reinforcement screw holes on upper deck,

NIVMAN—ZEE Y BRI DINDDBLIE o e SBRfEER THERLE T,

Should you strip the holes in the upper deck, use a small amount of super glue to repair.

BREERERYE Y,
Apply very small amount of
super glue on holes edge of FRP.

BREEERIDENTHS
RIEHHET,

Wait for glue to dry
before installation.

33




Exproded View
R

012700

1-532606H ?
\ i
Yo

1-532608H OT269H

072310 1-S33012H

0T1270© BRGOOT ?204“ LA43

/ vv02(<1 [ ome uTo17
% @@ |t
1—N4056FN/ /@ ©

) BRGOOT \ 0®
/) / 071272 "r&:\ |
0T231@ ® @ OT/230 / . R 1-N3033N
_—O\Q W0201
1-554004 %Mvsmm
/@ 1-E025
N
oT204H BRI~ = 5—\3’

1-N4056FN 072590 C/ / \.‘n

| omss@ \ 072590 OT201HBE
O » OT>65@
o~ °

01271©
17088
oT2678 v 1-£025
N ¥ 072590
v 1-553003 ) 4 Ve
g A\ 012580
. 012698 S ‘ /
1-s34010H  1-S33006H __onee Ny N \ ) /
)
) (Y 012590
= 1-523006F Go A
J 1-513008H \ G Tom64@
oT255H &—01271e 1-553003—__ o

@ -~

; N ‘
DN ?1-533015H > .
A ASN s 012700 1-533010TPH
/ 072700 LA43 PNGS4825

072340 25T

=/
0T270@ .@ / Lagz 1-S33015H
> D)
L - / Woz01 1:} (3
<XE\ Q)
== oneA SO o001

~
uTo17
__omn oT263@ 1523018

1-N3024 \

1-6025 oT268H OT2108KEN
- 1533015TPH 1N3033N
< 012558 ~®

\

1-523018

1-E025

—1-N3024
N\
OT210BKH

1N3033N 1-533015H
LA43

1-N4056FN  OT231®

/151 o8 1-533015H - - Gay,
f ® 16030
o z\g i Neoas” 0@ 1-533015TPH

/ /@ S—omssE
01231@ 1-N3033N
BRGOO1 / ®

o210 B0, @

N BRGOO1
1-513008H 07259

wo201 /
NO3N /L )
&? 072340

/ 1-533015H
uTo17 \
/

/
BRGOT4
012640

1-S33015H

/ -
FOP 1-513008H 1-533015H \
\ on12 g onsm 0T204H
wozo1 \a 1-N3033N
S
1-533015H oT29— o / BRG/OOO1T23]@
/
BRGOO1 @ ﬁ o6
one— |

o> -
OTZQ/S @@/1 N4056FN

151 3008H/!

34



/96643
(v
O

012580

BRGOO1

0T2580©

[/ omsre MEOENN \@®
Kb \ 0T258@ ®
BRGO02

1-523018

1-N3024

92638
OT2108KH \

/

@% @/ OT}%CI?TZ%

0T258@

1-532606H
0T255H

{  1si3012A POt
BRG002 ]
BRGO0G @6 ) \ 1-N3024
/ oT257@ .@ T-N3033N 0T210BKER —
@ { 1-W300805 06642 “BRGOO3
0 1-513008H

1-S33012H
|

i Qr252w
’

1-523018

\_®

/
% v 0T264®  1-513008H \3
: @@ / 1-N3033N
la BRGO13 A S o 1-513012H
( ’ 5 \ uT0o17
) A LA43 / 1-533012H
woot | L@ o710
/) OTZ‘SSE 1-533015H | @\ N\ I
BRGO14 1-N3033N
_ 0 2 1—S13(\)08H \ . © Q) 0T268H
%‘\\Q 6‘ <« @’ 9234@
/ 7 hJ N oT272 L43
oreell D) 1-532606H | / /
w0201 (O
_ 1-533020TPH D)
o 0T2700 / © 1'E°\25 O
) .
g R 1-533012H
0 07204
1-533015H / :
BRGOO1
/ 0T231@
1-533010TPH /
%
OT266H .
>
P e 1-554004 @
I.r OT204B 012310 1naos6N
S OT210BKH
@/1-533010TPH = o12620
oT266H g 5C242
' = OT269H
e ) / 1-533015H
i Y OT267EIHIA
= oT268H
. one N\ oT2668
g OT210BKH & 072340
S
1-S33010TPH \
0T268H °cat6 %
012700
/ 0T2700@
?/1—513005H
__1-W300805
1-N3033N 01267
\ S ) 1—S13005H\? 012700
® 1-W300805—__
X OT266H
__one/d
01267
1-N3033N — ©
) __one’A
o e ~_omed
W0201
/ | vrore = OT/267E
O 15330061 9664 Q/SC242
UT017.\¢

/ \8 Wozot
LA43 J ©
072340

LA43

1-533018H

S
U %/OTZWE
96641\§ )

UTo17. =
(&2 15376061 012670
/ ) =

A
Loy

“W0201

__0T267@

J W0201
0T234@

UT012—_

1-533010TPH

LA43

1-S33015TPH
1-533006H \5

012710 !> 1-533010TPH

s
&

02710
1-533006H—— &

0T2716L"§

012700

& !\V Q@ B
2 J \

OT266H

35




Exproded View
pay: 15

072240

REAR

om22@ 012560

01223

Differential Gear
072220 072220 FIE7
072220

1-W300805

1-W300805
012220 072220 012220

0T224©

9 © / 072560
Qs

%

Rear Shock
Uvoavy

/OTW129-019

OTW1300

OTW1300©

0TW124@

OTT244M@©

Front Shock
avbravy
0TW128

OTT244M@®

__0TW128-01@

OTW1300

\

OTW1300©

OoTW123@

Tire / Wheel
BAY/RA—IV

OTH246W

1-E025 1-E025
x &
OT209A . OT209H0
& s ;1{025
S Lom S Lom GEAR RATIO CHART
ORGO3 ORGO3 Pinion Final Ratio
O O 48 Pitch Standard 82T
/OT209 S"  onoA 20 1035
= oms3 - __om2s3 21 9.85
. _0oTW129-010 \_OTW128-010 22 9.41
=) 23 9.00
24 8.62
25 8.28
om0 0oT239 26 7.96
27 7.66
U 28 7.39
@/OTNOBK 29 7.14
®/OT21OBKE __o2108A g? 222
__OT2108KA ___om2i08¢@ 32 6.47
OT2108KEl @ 33 6.27
& ] 34 6.09
V) 35 5.91
36 5.75

Kit Standard
FvMR%E

36




OPTIMA MID Parts List

1-S32608H
x10pcs x10pcs § Il x10pcs § [ x10pcs
FH M2.6x6mm FH M2.6x8mm FH M3x8mm FH M3x12mm
1-S33015H 1-813008H
x10pcs § Il x10pcs x10pcs x10pcs
FH M3x15mm FH M3x18mm BH M3x5mm BH M3x8mm
g Il x10pcs § I:I x5pcs @l[ x10pcs
BH M3x12mm CAP M3x18mm TPF M3x10mm
1-S33015TPH 1-§54004
x10pcs x10pcs x10pcs
(@ | | (o) om
TPF M3x15mm TPF M3x20mm SS M3x3mm SS M4x4mm

x10pcs x5pcs x10pcs x5pcs
FH M4x10mm CAP M3x6/Flranged Nut M3 Nylon Nut M3
@ﬂcs {” x10pcs x10pcs x5pcs
Flanged Nylon Nut M4 Washer M3x8x0.5 Shim 3x5x0.2 Shim 4x6x0.3
x10pcs x10pcs x10pcs x5pcs
Shim 5x7x0.3 E2.5 Clip E3.0 Clip Snap Pin 6mm
x10pcs x10pcs x3pcs
Ol @[ ||e |
O-Ring S84 Black O-Ring P3 Orange Antenna Pipe
LA43 96441B
x12pcs x10pcs
5.8mm Ball End Sponge Tape
* A (BiiA)
1-532606H  Flat Head Screw (M2.6x6/10pcs) HIERM26x6) (N7 R/10A) 330
1-532608H  Flat Head Screw (M2.6x8/10pcs) HZEZAM26x8)(N\yIZ/10A) 330
1-533006H  Flat Head Screw(Hex/M3x6/10pcs) HZEZAM3XE)NYZZ/10A) 330
1-533012H  Flat Head Screw(Hex/M3x12/10pcs) HIERMIX12)(N\YZZ/10A) 330
1-533015H  Flat Head Screw(Hex/M3x15/10pcs) HIERM3XI5)ANYIZ/10A) 330
1-533018H  Flat Head Screw(Hex/M3x18/10pcs) HIERAM3X18)(NYZA/10A) 330
1-513005H  Button Screw(Hex/M3x5/10pcs) REER(M3XS) NI Z/10A) 330
1-513008H  Button Screw(Hex/M3x8/10pcs) REVER(M3XS)NYIR/10A) 330
1-513012H  Button Screw(Hex/M3x12/10pcs) REVER(M3X12)(NYIA/10A) 330
1-523018  Cap Screw(M3x18/5pcs) Fry TEZ(M3X18/5A) 220
1-533010TPH TP Flat Head Screw(M3x10 HEX/10pcs) TP ZER (M3x10mmA Y7 Z/10A) 330
1-S33015TPH TP Flat Head Screw(M3x15 HEX/10pcs) TPHZER (M3x15mmA Y2 Z/10A) 330
1-533020TPH TP Flat